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F.No. FO1 (5.10)

TEST-REPORT
Issued to:
f.ls'DtB]?SXC Report No.:- 150415GEN167252
ndustrial Area, Date of Report:- 25/04/2015
Panipat-132103 (HR) Your Ref. No:- Nil

Date of Receipt: 15/04/2015

Sample Description :- PVC Celuka Board

S.No. Test Test Method Test Result
1. Density, kg/m’ IS 2380(Pt-111):1977 353
2. Hardness, Shore D IS 13360(Pt-5/Sec-11) 56
07

3. Water Absorption, % IS 2380(Pt-XVI):1977 0.4
4. Tensile Strength, N/mm? IS 2380(Pt-VI):1977 6.0
5. Elongation at Break, % IS 2380(Pt-VI):1977 4
6. Vicat Softening IS 12235(Pt-2):2004 78

Temp. °C
7. Coefficient of liﬁer ISO 11359 1.5x107

Expansion, mm/mm/°C
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Lab Incharge
(1) The results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.

Total liability of our Lab is limited to the invoiced amount.
(g; Samples will be destroyed after 90 days from the date of test report unless otherwise specified.
(4) This report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be
used in any advertising media without our special permission in writing
(5) Report refer to the sample submitted to us and not drawn by us unless mentioned otherwise.
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